PARTS LIST/ IN—Y YR b

YANMAR DIESEL ENGINE
L48N6-VMK
L48N6-VSMK

FOR MIKASA PRODUCTS
=ERmA

803-11003

FOR MODEL/ s@H € 7 )V

MVH-150D

HYDRAULIC REVERSIBLE COMPACTOR
NA7803aIN) & —
MVC-98D

PLATE COMPACTOR
AN = DIAS, K B

SPEC. NO. L48N6-VMK  (MVC-98D )
SPEC. NO. L48N6-VSMK (MVH-150D )

MIKASA SANGYO CO., LTD.
= M E ¥ U2 4



PARTS REMARK INDEX

How to read the marks and femarks used in thisjparts book.

Section 1 : Explanation of Code Use In “MRK” Column
0O : Interchangeable between the new part and the old one.
XX : Not Interchangeable between new and old.
OX: New part is usable for the old machine but the old part is not usable for the new machine.
XO : The old part is usable for the new machine but the new part is not usable for the old machine.
Note : In case of the lack of interchangeability between the new part and old part,a new part may be used by replacing
all other parts found in the assembly. In this case, refer to section 2 for instruction on identifying other parts invo-
Ived in a new assembly.
AD : Newly established(added)
DC : Suspended(discontinued)
NC : Part number changed
QC : Quantity used has been changed
NS : Not supplied individually but supplied in an assembly or a group.
AS : Special part designed to allow interchangeability between new and old part.
CR : Correction

Section 2 : Items Found In “Remark” Column
Serial Numbers — Where indicated, this indicates a serisl number range (inclusive) where a particular part is used.
Model Number — Where indicated, this shows that the corresponding part is utilized only with this specific model
number or model number variant.

#or*k . All parts with the same number following # or ¢ belong to the same assembly. this part cannot be interchanged
individually with any other assemblies to replace an old part (indicated by #), with a new part(indicated by ),
then all other parts of that assembly must be replaced with new ones.

Note : If more than one of the same reference number is listed, the last one listed indicates newest(or latest)part available.

Section 8: Example

REF NO. |PART NO. PART NAME QTY |MRK |REMARKS
457(1) 5122-09230 Hinge Metal, Upper/24g 1 -1070 #3 (5)
457(2) 5072-09420 Hinge Metal, Upper M16 1 0X(3) | U1071-(6)*3(7)
(1) Old part
(2) New part

(3) New part usable with old machine, but old part not usable with new machine (reference section 1).

(4) Old part number is used through this machine serial number.

(5) Old part, used in an assembly with other parts marked with #3. To use this part on a new machine, all other parts
in this assembly must be replaced with old ones.

(6) New part put into use starting with this serial number and is still current.

(7) New part used in an assembly with other parts marked 3, to use this part as a replacement for an old part, all
other %3 marked parts must be changed at the same time.

Section 4: Items Found In “MK2” Column
(only for suspended products)
00 (“O0” is shown in figure) : The part shown in lower line is supplied.
!'SD : Not available due to termination of production.
' NS : Not supplied individually, but supplied in an assembly or a group.
! PD : Supplied as unit product.
SS : Not available after stock run out.

(The contents of this parts catalog are subject to change without notice.)



e ~—27 DRF

1. X=Y YR TERAESNTOIHREBLCRSEORKITTROEY T,
MR Kl D85 0 #k

OO : #Hr. HEBSIFHAEICHBRMED Y

XX : #Hr, IHER S A AR L

OX : Frildnix, HEALORDYIHEHATEET, TOWIEHATEETA,
XO : [HESX, FrisaoRbVICEHTEET, TOWIFEHTEERA,
AD : BrELBEMER & 72 o 7255

DC : flEHZFIE L7z

NC : #ifia— o _—n%&HE

QC : fFEHEHDLEE

NS : B TOIRIEE LRV

As:*%ﬂ (ST IE S L 0 Bl 2 FF 71 5 72 8O O REERER b

CR : fEEETIE (IEHEERS)

R 1 flix OFr, A CHEBEENENGE TH, EHOEHML A RIS 2FIC L0 . Brildh 2 HE SO
ROVIHHTE2HERZH/Y £3, 2054, Tic® REMARKS (F%5) #icit5 %O, # OMNEA
INTWET,

MK 2 DB 5 0k

'OO0 (OOWIEHET) ke d MMM O B LES (MK 2HIC ! 0 DMk EEA)
'!'SD (SD) D AEPERR T O T DA R A2 IR

INS (NS) c Fh COMGEEITh R WERE (7 v ¥ TOMRIE)

'PD (PD) s BLLERS R IS N EFL SN TR Y . B CTOIRIEZ LA WERS (U5 CTRGE)
SS D AEPERS T O T OIEE DO IR T & IS R 72 W B i

REMARKS (%) foREORRE

*O, #O B H B I —T R LET, Bl * 1 : FEhmo T —7
H1: sk LIS T 2IHEBHD 7 V—T
—0000 : ANy 7 No. EEIFHEFRZOOOOFHE Tl H
0000 — : ANy 7 No. FLIFHERESZOOOOFHKEN LM
) —1001 :100 1 ZHE A
1002—:100 255
L2 M EOMWEREH AR 2177258, 25 L L TREMARKS (%) MICEABHEEZITAy 7
No. ZHIFEL THY £7 0T, MAFEERIZIZRITZE 0,
HRL 3 MBI O E L. MK 2HNEH S H5E. il s BNEEMUSMNIEEA SN 5E L OREN
BEHTLILGERHD 7,
2. ERBG
Ref No. |PART No. |HFdh4FR QTY [MRK [REMARKS
1 1111-11111 |V > 2 1
1 1111-22222 |V > 7 1 |00
2 [2222-22222 |L/X— 1 #1 —1150
2 [2222-33333 |L/X— 1 |XX [*1 1151-—
3 3333-33333 |27 ¥ — 1 |AD [%1 1151-—

[l — Ref No. /R4 ERAMITH HME M H o2 F 2R LET, ZOHE,

[HE SO FIZFdmaEse L, H

b & O W 2B OMR KB R LET, )

(EE -

1 OO

\Z

2 #1 —1150
2 XX k1 1151—
3 AD k1 1151—

[OO] &MFEE 1111-11111 DIHY > 7%, #HadFE 5 1111-22222 OHF Y > 7
EEINHOT, HIBESHOMBEICHERERH Y £4,

[XX] &R 5 2222-22222 DIH 1//<‘~&:L % %5 2222-33333 DT L A—
R EE A,

[AD] #BnE 5 3333-33333 OF =2 17 ¥ —THBLEM 22> -5k TT,

[#1. *x1) HEHOZL—7 (#1DO~—27 TRUEER) X, im0
TN—" (k1 O~—27 TRLIEEM) &2 TOMMERIETHZ &
RO EBERDH D T,

[-1150.1151-] 5 &E 5 2222-22222 OIH L N—(T, #UEHRE 1150 B E T
RSN COET, £72. W% S 2222-33333 O L/ N— L L& S
3333-33333 DA % 7 ¥ —3RIEFF 1161 BN OHEH SN THWET,



BHEO

L48N6-VMK (For MVC-98D )
L48N6-VSMK (For MVH-150D)

1. CYLINDER BLOCK . 2y &a7JAawvy

REFER TO Flg.?2




(L48N6-VMK / MVC-98D ) , (L48N6-VSMK / MVH-150D ) 2011/8/9

1. CYLINDER BLOCK .~ >>x70vs *x BHE

REF_NO. |PART NO. PART NAME B & 4 W @’ TY|MRK |MK2 |REMARKS
1 11429C-01020 [BLOCK AY, CYLINDER/L48N6 VY F 7y 7CMP,/L48N6—SMK 1
5 114250-01200 |STUD, CYL. HEAD ~YRRLN(A) 2
6 114250-01210 |STUD, CYL. HEAD ~YRHRAV(B) 2
7 114250-01221 |NUT 8 Fvh 8 2
8 114250-01251 |CAP NUT 8 Z7ujvh 8 2
9 124950-01250 |WASHER FHR (YRR E 4
10 114771-01340 |GASKET ASSY, CYL. HEAD/L48N [~yR# 2% 10, 5,/1L48N6 1
11 114250-01380 |O0-RING OV T (F VY 1
12 114270-01600 [PARALLEL PIN 8X12 ~ayry 8X12 2
13 114250-01800 |SHIM SET A CMP 1
24 114250-01830 [COVER FUrwRTH 1
25 114250-01841 |GASKET NIX (T ~<RT7%) 1
26 22312-040080 |PIN 4X8 STRAIGHT Y 4x8 2
27 26226-060182 |STUD M 6X 18 PLATED yxzaIfZih (2D 6X 18 1
28 26226-060222 |STUD M 6X 22 PLATED yzaIRAh (2D 6X 22 2
29 26366-060002 |NUT M 6 DNRVEFVR 6 3
30 114250-01412 |GASKET, CRANK CASE IR N(ITU Y —RTIN— 1
31 11429C-01450 [COVER (D), CRANK CASE 500 r—258— /LA8N6 1
34 114250-02100 |MAIN BEARING avyys g /L40 1
37 114250-35150 |PIPE, L.O. LOFXay=auh Yooy iy 1
38 26106-060252 |BOLT M 6X 25 PLATED YRR 6X 25 14
39 26106-080352 |BOLT M 8X 35 PLATED YRR 8X 385 1
40 114250-02200 |BEARING US=0. 25, MAIN AAEN U.S=0. 25 1
41 114250-02210 |BEARING US=0. 50, MAIN AL AF NV U—S=0. 50 1
42 105425-01690 |PLUG M16 757 (16) 2
43 114299-01760 |CAP, W/LUB.OIL GAUGE XxyS, FANGT =Y 2
45 24311-000180 |O-RING 1A P-18.0 OoVr7 1A P 18.0 2
46 22190-160002 |SEAL WASHER 16S ATV Y (e, =RI) 16 2
47 114350-01700 [COVER, STARTER HNN— (RF—FF—H— 1
48 26106-100122 |BOLT M10X 12 PLATED YR 10X 12 2
49 114299-02030 [RETAINER R7Yo 7 F 4= 1
50 114250-02113 |BALL BEARING ~7Yrs/ HR6306G3C3 1
51 160110-02220 [SEAL, OIL FAN—IV 1
52 160210-02220 |[SEAL, OIL FANY—N25X41. 24X8 1
53 24162-152112 |NEEDLE BEARING =—FA (S 152112 1
54 26106-080122 |BOLT M 8X 12 PLATED YRR 8X 12 1
55 23876-010000 |PLUG PT1/8, SCREW 757 PT1/8 1




L48N6-VMK (For MVC-98D ) BHFO
L48N6-VSMK (For MVH-150D)

2. CYLINDER HEAD&BONNET . YU EAYR&RDRYE




(L48N6-VMK / MVC-98D ) , (L48N6-VSMK / MVH-150D ) 2011/8/9

2. CYLINDER HAED & BONNET .~ S Z—AYR &K Fwf *x BHF

REF_NO. |PART NO. PART NAME B & 4 W @’ TY|MRK |MK2 |REMARKS
1 11429C-11030 [HEAD AY, CYLINDER/L48N6 VY F~R /L48N6 1
6 114771-11100 |VALVE, SUCTION /L48N6 SV B’K/ LABNG6 1
7 114771-11110 [VALVE, /EXHAUST / L48N6 NVT PR/ L48N6 1
8 114250-11120 |SPRING, VALVE NIWVTRAFVT 2
9 114250-11180 |RETAINER, SPIRNG FYP T (RUAR 2
10 11429C-11250 |SUPPORT CAM, ARM / L48N _RUU PR —FCMP,/L48N 1
11 11429C-11260 [SUPPORT, ROCKER ARM /L48N [#&R—%, vy —7—Ah/L48N 1
12 11429C-11650 |[ARM ASSY, INTAKE /L48N LUy (& CMP,/L48N 1
14 114250-11240 |SCREW, VALVE ADJUST. TVXAZ (R AF= 1
15 26856-060002 |LOCK NUT 6 Fobh2v= 6 1
16 11429C-11660 |ARM ASSY, EXHAUST/L48N oy (R CMP,/L48N 1
18 114250-11240 |SCREW, VALVE ADJUST. TIOXRE (R AR+ 1
19 26856-060002 |LOCK NUT 6 Foh2ia 6 1
20 22242-000120 |CIR CLIP 12 MU (P27 12 2
21 114250-11340 |SEAL, VALVE STEM ISNVTRAF B —V 2
22 119260-11370 |CAP, VALVE XYY (VT 2
23 114339-11451 |PROTECTOR, NOZZLE /LT70N raro&, XNV SLT0N 1
24 114339-11551 |[GASKET, NOZZLE /L70N JAVY—% /L70N 1
25 114250-11600 |WASHER PFH R (R R 2
26 114250-11901 |[RETAINER JANA YT LASEE—DRM 1
27 114718-11910 |STUD BOLT M6X65 &y RR/VE M6X65 2
28 22351-040008 |SPRING PIN 4X 8 ATV 4. 0AX 8 1
29 26106-060452 |BOLT M 6X45 PLATED WNRIVE 6x45 2
30 26366-060002 |NUT M 6 VARAYEFVL 6 2
31 27310—-055001 |COTTER ay#(R7A COMP 24 =1SET 2
33 114771-11310 |GASKET, BONNET NRyFx (R /LA8EE 1
34 114771-11950 |[BONNET, ASSY, HEAD/L48EE, N6 |~y v+ CMP, L48EE, N6 1
36 114250-03591 |SHAFT ASSY, DECOMP. Far7v¥7+ CMP,/L40 1
39 114250-03640 |SPRING A7V T (Far) 1
41 22312-030160 |PARALLEL PIN 3X16 ~{ayr’y 3X16 1
44 26106-060552 |BOLT M 6X 55 PLATED YRR 6X 55 3




L48N6-VMK  (For MVC-98D ) BHGO
L48N6-VSMK (For MVH-150D)

3. AIR CLEANER & MUFFLER . ZI70V)—F7—&XI75—

17 ( L48N6-VMK )
(MVC-98D )

L48N6-VSMK 23
(MVH-150)

( L48N6-VMK )
(MVC-98D )

s

7
4 9 (@?}
( MVH-150) 56 83

L48N6-VSMK

(0]
w




(L48N6-VMK / MVC-98D ) , (L48N6-VSMK / MVH-150D ) 2011/8/9
3. AIR CLERNER & MUFFLER .~ I F7J0l—F—&vVI5— ok BHG ok
REF_NO. |PART NO. PART NAME B & 4 W @’ TY|MRK |MK2 |REMARKS
1 114250-12211 |GASKET, AIR CLEANER RO (ZTI)—F 1
2 114250-12300 |U-NUT IRAYFRUF v 3
3 114252-12550 [WING-NUT, M8 U7 Fyh M8 1 L48N6-VSMK
4 114250-12970 |[CLEANER, AIR/L48N6 =7 27)—}AY, L48N6 1 L48N6-VSMK
5 114770-07450 [LABEL, AIR CLEANER (EU) G-\ (27 2)—F /L70AEDEVMK 1 L48N6-VSMK
6 114250-12520 [COVER H1/3—CMP /L70AE—DEVMK 1 L48N6-VSMK
7 114250-12980 [CASE, AIR CLEANER/L70(EU) |#—2 CMP,/L70AEDEVMK 1 L48N6-VSMK
8 114250-12560 |WASHER, SEAL —=NTYVTY M6 1 L48N6—-VSMK
9 114250-12581 |ELEMENT, AIR, CLEANER L ANyl /L7T0AEDVMK 1 LA48N6-VSMK
10 114771-12010 |MANIFOLD, INTAKE AT —U<=k—NF L48EE 1
11 114771-12200 |GASKET, AIR INTAKE HATIb, AVT—=I1 LT 1
12 26106-060252 |BOLT M 6X 25 PLATED YRFAE 6X 25 2
13 26226-060142 |STUD M 6X 14 PLATED yxzaIRAt(2D 6X 14 1
14 26226-060552 |STUD M 6X 55 vxaIRih 6X55 2
15 114299-13200 |GASKET, MUFFLER HARy b (=75—) /L70V 1
16 114770-13551 [MUFFLER ASSY/L48AE-DVMK ~77—AY/L48AE=DVMK 1 LA8N6-VSMK
17 114288-13500 |MUFFLER ASSY/L48EE, ADVMK |<75— AY,L48EE, ADVMK 1 L48N6-VMK
20 26106-060122 |BOLT M 6X 12 PLATED YARNHENE M 6X 12 2
21 26216-080182 |STUD M 8X 18 PLATED yxzaIFih  8X 18 2
22 26306-080002 |NUT YRVEF Y (UBS 8 2
23 114288-13800 |DEFLECTOR EXH JvvaYay CMP,/L48, MVH 1
24 26554-060182 |SCREW M 6X 18 FRaxv(+77 6X18 1
25 26366-060002 |NUT M 6 PLaVA wab A ¢ 1
27 114288-12511 |CLEANER, ATR/L48EE, ADVMK *7—27Y}—AY/L48EE, ADVMK 1 L48N6-VMK
28 114650-07450 |LABEL, AIR CLEANER FGINN(T — 7Y F— /LB FagEdiE 1 L48N6-VMK
29 114288-12520 |COVER COMPL Z73%— CMP,/L48EE, ADVMK 1 L48N6-VMK
30 114288-12532 [CASE, AIR CLEANER/L70 r—Z CMP /L70 1 L48N6-VMK
31 114252-12560 |WASHER M8, SEAL VNI y e — M8 1 L48N6-VMK
32 114650-12591 |ELEMENT ASSY/L48EE, ADVMK |=L Ak CMP LA48EE, ADVMK 1 L48N6-VMK
34 114650-12550 |PRE-FILTER TVZANE 1 L48N6-VMK
35 114252-12550 [WING-NUT, M8 AT vk M8 1 L48N6-VMK




L48N6-VMK (For MVC-98D ) BHHO
L48N6-VSMK (For MVH-150D)
4. CRANKSHAFT, PISTON & CAMSHAFT / 9509 Y% 7 F&ER bV

31
54 0.25)
60 (0.5 29

52 (0.25)
58 (05

REFER TO Fig. 1/




(L48N6-VMK / MVC-98D ) , (L48N6-VSMK / MVH-150D ) 2011/8/9

4. CRANKSHAFT,PISTON & CAMSHAFT/ 252024+, & E°R R ok BHH ok

REF_NO. |PART NO. PART NAME B & 4 W @’ TY|MRK |MK2 |REMARKS
1 71429C-14010 |CAMSHAFT ( D ) ASSY /L48N |#A1%7M(D)ASSY,/L48N 1
6 114250-14200 |[TAPPET, SUC. /EXH. vAaVAN /L40ADR 2
7 114771-14260 |[TAPPET, F.O. Z~yhk, F.O. /L40, 48 1
8 114250-14451 |ROD, PUSH ZyvanyR CMP 2
9 71429C-21020 |CRANKSHAFT ASSY / L48N6 29v7v%7h (D _ASSY 148N6 1
17 103854-01221 |NUT FUr M16X1. 5 1
18 11429C-21420 |FLYWHEEL/L48N6-VMK TFAHA = /L48N6—=VMK 1
24 114250-21550 |WASHER FHR(TFAHRA—V 1
25 22512-040120 |KEY 4X 12 TJP—%—  4X12 1
26 160310-14550 |WASHER Z—)—FFTFHX 1
27 22512-050300 |KEY 5X 30 JxHPF—F%— 5X30 1
28 26106-080202 [BOLT M 8X 20 PLATED YRFAL 8X 20 1
29 714120-22720 |PISTON W/RINGS(D) / L48N |ExboW,/ VU2 (D),/L48N 1
31 714295-22500 |RING SET, PISTON / L48V vXpY T S LAV 1
37 114299-22300 |PIN, PISTON BB /190 1
38 22252-000190 |CIRCLIP 19 MUC(TF 19 2
39 71429C-23010 |ROD ASSY, CONNECTING/ L48N |=f254v 27 myRASSY,/L48N 1
42 114770-23910 |BUSH PISTON PIN RNV RSN FATATTH 1
43 119265-23200 |[BOLT, ROD I=S2wavigN 2
44 714770-23600 |BEARING, CRANKPIN D=33 I AEN /LASEE @33 1
46 11429C-28510 |[SYAFT AY, BALANCER /L48N6 |~Fo8—3i%7hAY,/LASNG 1
51 24101-062020 |BEARING6202 / 148V / MVH |_7U>2/6202,/ L48V / MVH 2
52 714120-22620 |PISTON W/RING 0S=0.25/48N [ezxrW, V7 0S=0. 25,/L48N 1
54 714295-22540 |RING SET 0S=0.25 / L48V Vv 7Eyh 0S=0.25 / L48V 1
58 714120-22580 [PISTON W/RING 0S=0.5/L48N |ERr W, U 2'0S=0. 5,/1L48N 1
60 714295-22550 [RING SET 0S=0.5 / L48V V> 7¥yh 0S=0.5/ L48V 1
64 714770-23610 [BEARING, CRANKPIN U. S=0. 25 [7Zv7v 2% U. S=0. 25 1
66 714770-23620 |BEARING, CRANKPIN U. S=0. 50 |7Z>27v A%V U. S=0. 50 1




L48N6-VMK (For MVC-98D ) BHIO
L48N6-VSMK (For MVH-150D) \
5. LUB.OIL PUMP & GOVERNOR . LO RV T &A/\F—




(L48N6-VMK / MVC-98D ) , (L48N6-VSMK / MVH-150D ) 2011/8/11

5. LUB.OIL PUMP & GOVERNOR .~ LOFR>F & /VF— ok BHI ok

REF_NO. |PART NO. PART NAME B & 4 W @’ TY|MRK |MK2 |REMARKS
1 114250-32010 |PUMP ASSY, LUB. OIL VA HYRT CMP 1
7 114250-32070 |COVER, LUB.OIL PUMP F173—(LORY 7 1
8 103338-32570 |0-RING O—Yr7 (LORV T 7% 1
9 22312-030160 |PARALLEL PIN 3X16 ~fayry 3X16 1
10 26106-060122 |BOLT M 6X 12 PLATED YR M 6X 12 3
11 114250-35110 |STRAINER, LUB, OIL LOZ7 42 —CMP (OV» 7 1
13 24341-000224 |0-RING 1A S-22.4 oVr7 1A S 22.4 1
14 26106-060162 |BOLT M 6X 16 PLATED YRR 6X 16 1
15 114771-61170 |LEVER ASSY, GOVERNOR HRFVLA—ASSY /L48EEDVMK 1
21 114770-61190 [WASHER FHER (3T 1
22 714299-61700 [GOVENOR ASSY / L48N6 H73FCMP /L48N6 1
23 114299-61210 |WEIGHT ASSY, GOVERNOR/L48N |7=A+CMP (H3F,/1L48N6 1
28 114770-61520 |BEARING, NEEDLE S—=RARTY S 2
29 114770-61600 [OIL SEAL FANY = FF L100A 1
30 114770-61610 |WASHER, THRUST RAFARNT ¥ 1
31 22322-030200 |TAPER PIN 3X20 F——EY  8X20 1
33 114252-66053 |HANDLE, REGULATOR /L70N V¥al—&NURV /L70N 1
35 114349-66110 |BRACKET, REGULATOR /L70N |7S4 vk (F27E&A) /L70N 1
36 114250-66440 |BOLT, ADJUSTING TR RAER VR 1
44 105225-66990 [SCREW VAV RY (A} IA4% 5x8. 5 1
48 114252-66252 |SPRING, RETURN V&= 27V 7 (T 1
50 26756-060002 [LOCK NUT M 6 PLATED R 6 1
52 26106-060202 |BOLT M 6X 20 PLATED YRR 6X 20 1
55 26106-060142 |BOLT M 6X14 PLATED VRV 6x14 1
56 114770-66010 |SPRING, REGULATOR 27V ¥ al—F 1
57 114250-66200 [SPRING, RETURN ERVATYVS 1
58 114211-66600 [LIMITER ASSY, FUEL / L48N6 |FOVUIy&ZCMP (2L/"—/-L48N6 1
63 26776-100002 |LOCK NUT M10 PLATED vy27Fyh M10 1
64 114780-61090 |TIN TUAAYAR 2
65 22451-060000 |WIRE 0.6 YYYEY 0.6 2




L48N6-VMK (For MVC-98D ) BHJO
L48N6-VSMK (For MVH-150D)
6. COOLING & STARTING DEVICE / #—U 4 &R A—TF 45




(L48N6-VMK / MVC-98D ) , (L48N6-VSMK / MVH-150D ) 2011/8/9
6. COOLING & STARTING DEVICE .~ 00—l 0 &RE—FT 120 sk BHJ sk
REF_NO. |PART NO. PART NAME B & 4 W @’ TY|MRK |MK2 |REMARKS

1 114299-45210 |COVER, CYLINDER ARN—, YYH 1

2 26106-060122 |BOLT M 6X 12 PLATED VAHRNVE M 6X 12 1

3 114771-45101 |FAN CASE/L4S8EE, N6 =907 77 r—2X,/L48EE, N6 1

4 114250-45301 |RUBBER, CUSHION RO IL(Tror—R 4

5 114250-45310 |COLLAR HF—(TTUr—2R 4

7 114370-45351 |BOLT, FAN CASE RN (T 7o ir—2A 4

8 114650-45330 |SEAL, FAN CASE V=N (TTUr—A L=950 1

9 114260-76251 |[RECOIL STARTER AY VaAf L RZ—% AY,/LA8EE, MT 1

10 714260-76831 |CASE (D) W/LABEL RE—zr—2(D) W,/LABEL 1

11 160260-76520 |REEL J—sn 1

12 160260-76530 |RATCHET FF Ik 1

13 160260-76540 |SPRING ANRALGNATV T /140 1

14 160260-76550 |WASHER RZANTYTY  /L40 1

15 160260-76560 |SPRING, FRICTION V73827V Y /L40 1

16 160290-76570 |SPRING, RETURN V=LAV 7  /L40 1

17 160260-76580 [COVER, SPRING ATV T Ty 3— /'L40 1

18 160260-76590 |PLATE, FRICTION 7Vrvary7v—k /L40 1

19 160260-76600 [CIRCLIP(E) EXZNAT /L40 1

21 160490-76600 [NOB. STARTER/L48N6 RE—B)T /L48N6 1

22 160260-76630 |[ROPE, STARTER ARF—F—u—7 1

23 114250-76590 |PULLEY, STARTER RE—E TS —1 1

24 26106-060082 [BOLT M 6X 8 PLATED YRR 6X8 4

25 26106-060122 |BOLT M 6X 12 PLATED VARNVE M 6X 12 3

45 114250-76600 |PLUNGER FIVX (VRY 1

46 114250-76610 |HOLDER FNVE—(FFP% 1




L48N6-VMK (For MVC-98D ) BHKO
L48N6-VSMK (For MVH-150D)

7. FUEL INJECTION PUMP .~ FO IE§tR>J




(L48N6-VMK / MVC-98D ) , (L48N6-VSMK / MVH-150D ) 2011/8/11
7. FUEL INJECTION PUMP .~ FOIESI#R>Z *x BHK %
REF_NO. |PART NO. PART NAME B & 4 W @’ TY|MRK |MK2 |REMARKS

1 714139-51400 [PUMP ASSY, F, INJECT. /L48N6 |FOME7ASSY,/L48N6 1

2 105546-51020 |GASKET aVA- 4 1

3 114250-51080 |PLATE 7L —bh 1

4 114250-51160 |SPRING 2PV T (P P% 1

5 114250-51300 |VALVE ASSY. DELIVERY FIRYNLVT CMP 1

8 105546-51330 |SPRING, DELIV. VALVE AFVT 1

9 114250-51340 [HOLDER, F. I.P.DELIVERY FIRYFAF — 1

10 124550-51350 |[GASKET, DELIVERY IR (FTIRY 2

11 114350-51400 |BODY, FUEL INJECTION PUMP |&y#ZACMP(Ry7 /148N6 1

18 22351-020006 |SPRING PIN 2X 6 AZV T 2. 0AX 6 2

19 114250-51600 |LEVER ASSY, CONTROL avbr— L 3— CMP 1

20 114250-51640 |SEAT (A), SPRING A7V T—k(A) 1

21 114250-51650 [SEAT (B), SPRING AFY 7 —1(B) 1

22 22351-030008 |SPRING PIN 3X 8 A7V 3. 0AX 8 1

23 714139-53100 |VALVE AY FUEL INJECTION FOBSH#CMP L48N6 1

24 114139-53050 [NOZZLE ASSY, F. INJECT/L48N |/ZXACMP(150P194LAB1 1

27 114250-53080 |NUT, NOZZLE CASE FIN (AN 1

28 114139-53100 |[HOLDER ASSY /L48N6 JANVENZCMP /LA8N6 1

31 22351-025005 |PIN /L70N A7V 7y /LT0N 1

32 114250-53120 |SPRING, NOZZLE AZV T (S AN 1

33 114250-53130 |SEAT, NOZZLE SPRING DAl NSV 5 S/ INZ/4 1

34 114250-53140 |PLATE, STOP AN T T —] 1

35 114250-53210 |PIN By (JANAFFER 2

36 114250-53600 [SHIM PACK v CMP 1

49 114120-59800 |PIPE, FUEL INJECTION/L48N6 |FOMESR&CMP L48N6 1




L48N6-VMK (For MVC-98D ) BHLO
L48N6-VSMK (For MVH-150D)
8. FUEL TANK & FUEL PIPE ./ FOT 224 &FO /X

REFER 10 Fig. 7




(L48N6-VMK / MVC-98D ) , (L48N6-VSMK / MVH-150D ) 2011/8/9

8. FUEL TANK & FUEL PIPE .~ FOT #>2&FO /N1~ %k BHL ok

REF_NO. |PART NO. PART NAME B & 4 W @’ TY|MRK |MK2 |REMARKS
1 714139-55100 [TANK, FUEL (BLACK) (ED/L48N6 |FO%>2CMP(75v7%) /L48N6 1
3 105300-55080 |PLUG, DRAIN 6HI ST 8 1
4 23414-080000 |PACKING 8 NYx (e 8 1
5 114288-55041 |CAP ASSY, FUEL TANK *¥v7 ASSY. FO¥.7 1
7 114288-55081 |VALVE, CAP SNV7, FOXxy7 1
8 114250-55100 |FILTER, FUEL FOZANE(AVTF 1
9 114139-55200 |FUEL METER / L48N6 2 {CMP /L48N6 1
10 114250-55150 |PIPE, GAUGE AT A 1
11 23080-007000 |HOSE CLAMP 7 /L70N R—RIF07 7 /LT0N 2
12 114250-55201 |[DAMPER, FUEL TANK LR (FOFv Y 4
13 114239-55120 |[FILTER , FUEL FOZ74NV%#— CMP 1
14 114250-55130 |GASKET Fa V4 VY 1
15 11429955210 [STAY (A) 27— (A) FOZv7 1
16 11429C-55230 |STAY (B) /L48N6 27— (B)FO¥>7 /L48N6 1
17 114240-55300 |COCK AY, FUEL/L70V, N BREays CMP/L70=, N 1
18 24341-000150 |O-RING 1A S-15.0 OoVr7 1A S 15.0 1
19 114650-55810 [BOLT, LIFTING aYRIRNE (VTS 1
20 22117-080000 [WASHER 8 FHx (< 8 1
21 26106-080452 |BOLT M 8X 45 PLATED YNHRAL 8X 45 1
22 26366-060002 |NUT M 6 UNRXVXFTVE 6 2
23 26106-060162 |BOLT M 6X 16 PLATED YRR 6X 16 2
25 114780-59060 |PIPE, FUELE OIL FORAT (BLI~F 7, ©15) 1
26 23080-014000 |CLAMP 14 R—RIF7 14 2
27 114239-59300 [PIPE ASSY, RETURN /L70N FOAF V%—r /L70N 1
28 124722-59050 |CLAMP 9 F—=RZYVF (= 9 1
29 114650-59060 [PIPE, FUEL RETURN FORAT, V&F—Vv 1
30 124066-59100 [CLAMP 8 /L70N r—R7Vo7 (= 8 /L70N 1
31 114652-59310 |TUBE, PROTECT RIF2—7 1
32 121750-59890 |[RETAINER ZVRA(FOT 1
33 114120-59800 |PIPE, FUEL INJECTION/L48N6 [FOMSRECMP 1.48N6 1




L48N6-VMK  (For MVC-98D ) BKSO
L48N6-VSMK (For MVH-150D) (BHMO)

9. TOOL, LABEL & GASKET SET ./ ITE. IR &ARTYMzyb

1 2

[vmmmmﬁl S

AIR—-COOLED
DI ESEL

rrrrrrrrrr

5

o LEEIE
(%W%%

25 26 27 28 29

Léé#




(L48N6-VMK / MVC-98D ) , (L48N6-VSMK / MVH-150D ) 2011/8/11
9. TOOL,LABEL & GASKET SET /T &, SN/ &G Tvrtvh wk BKS ok
REF_NO. |PART NO. PART NAME B & 4 W @’ TY|MRK |MK2 |REMARKS

1 114299-07100 |LABEL, AIR COOLED SRV, T I— VR 1 VMK /VSMK

2 114299-07110 |LABEL, YANMAR G Foe—e—T 1

3 114210-07120 |[LABEL, CAUTION IRV, a—vay JL70= /8L 1 VMK /VSMK

4 114210-07130 |LABEL, HOW TO START-E TV, vRyEyYay /L70= /&L 1 VMK/VSMK

5 114261-07350 |LABEL GV (Ta—EN 1

6 114220-07130 |[LABEL, HOT SURFACE/L48N6 T (R —7 =2 1

7 114220-07100 |[LABEL. CAUTION/L100N IV (a—var /L100N 1 VMK /VSMK

8 114220-07110 |LABEL HOW TO START-E FYV (URyavYay /L100N 1 VMK/VSMK

10 714250-92100 [TOOL KIT /L70N ay/CMP /L70N 1

11 114250-92600 |BAG, TOOL ayy 7o 1

12 104200-92350 |[DRIVER, SCREW RIAN—=(FT Iz 1

13 28110-100120 |WRENCH 10X12 ZF 10X12 1

14 28110-140170 |WRENCH 14X17 ZNF 14X17 1

15 28210-000150 |FEEDER, OIL FANTY 1

16 114139-92600 |GASKET SET (NON-ASB) /L48N6 |HRr vyt (/v 7 AL48NG 1

17 114771-01330 |GASKET, SET CY HEAD HRTok, BN/ VI —r R 1

23 114250-01380 [0-RING OV 7 (BRI 1

24 114250-01412 |GASKET, CRANK CASE IR NTTGU D —R T 78— 1

25 24311-000180 |O-RING 1A P-18.0 OVr7 1A P 18.0 2

26 114250-01841 |GASKET IR (T <R7%) 1

27 22190-160002 |SEAL WASHER 16S =TIV (3. =NIV) 16 2

28 114250-11340 |SEAL, VALVE STEM NVTRAF By —)v 2

29 114339-11551 |[GASKET, NOZZLE /L70N ANV —k /L70N 1

30 114339-11451 [PROTECTOR, NOZZLE /L70N Tuaros, XNV SLT0N 1

31 114771-11310 |GASKET, BONNET Ro¥ (XY /LASEE 1

32 114299-12210 [GASKET, AIR CLEANER / L48V [#HAZyh, =72Y—F— / L48V 2

33 114771-12200 |GASKET, AIR INTAKE HATOb, AV T—IN AT 1

34 114299-13200 |[GASKET, MUFFLER WAy yh=7F—) /L70V 1

35 103338-32570 |O0-RING o=V 7 (LORS 7% 1

36 23414-080000 |PACKING 8 NYE (w8 1

37 24341-000224 |0-RING 1A S—22.4 OoVr7 1A S 22.4 1

38 24341-000150 |O-RING 1A S-15.0 oVr7 1A S 15.0 1

39 129100-77510 [GASKET, AIR HEATER /L70N [#AZyh (=7 —t—%&—) /L70N 3

40 114299-21980 |GASKET, SEAL OIL HAr o (F AN —) 1

41 114299-12920 [GASKET, ATR CLEANER /L70N |[HRA&Z b (=7 2Y—F—) /L70N 1

42 114288-12210 |0-RING OV 7 (FavFxiy) 1










MIKASA SANGYO CO.,LTD.

HEAD OFFICE

NO. 4-3. 1-CHOME, SARUGAKU-CHO, CHIYODA-KU

TOKYO, JAPAN

SEEEMASTA

S #t
X B X &
I S
wWeEXMm
#om iR
LB E XM
R EHWH®RA
REE XM
&R HIRFT
PEEXM
E3 R
NME XA
B LN H 3R AT
MR SR AR

HRHATRARIREE 1TH 4% 35
EEE 03-3292-1411 FAX 03-3233-0530
KEHAERXIEE 3TH 3% 105

E:E 06-6541-9631 FAX 06-6541-9660
HIRTARRFEE 2 — 6TH 1% 485
EEE 011-892-6920 FAX 011-892-6344
WETEMNXEHE 5TH 1% 165

FEEE 022-238-1521 FAX 022-238-0331
FEMAEXNE 2TH 168 115

EEE 090-7422-8801 FAX 03-3233-0530
SEMTH I RRAT 178%ih

EEE 0276-74-6452 FAX 0276-74-6538
RHMRERTHR 3TH 23% 75 E-3
E:E 080-1013-9542 FAX 03-3233-0530
ZHEHTHHERAIR 1TH 9% 45
EEE 052-451-7191 FAX 052-451-0315
#RMBETIIA1 T E 3315 3065

E:E 080-1013-9538 FAX 052-451-0315
LEMREFARKE 3TH 458 115
E:E 082-875-8561 FAX 082-875-8560
EMTHSER 6% 25

E:E 087-868-5111 FAX 087-868-5551
EEHEEXIELERE 5TH 22% 55
EEE 092-431-5523 FAX 092-431-5707
EIRBHEEE 2222%Fi 65 102

ZEEE 080-1013-9558 FAX 092-431-5707
BETRE 1TH 18%& 108 —IH(RKM201E
EEE 090-7440-0404 FAX 098-867-1167

KRB Y—EXREUHE—>

B & R

4 —E XB

EMRtE S —

EHETRHRAET 3TH 4% 395
TS 048-734-2401 FAX 048-736-6787
EHETHAET 3TH 4% 395
TS 048-734-2402 FAX 048-736-6787

- BHRET - RIS - HEEHIS

T101-0064

T550-0012

T003-0030

T984-0015

T950-2023

T374-0042

T381-2217

T453-0014

T920-0345

T731-0138

T 760-0078

T812-0016

T890-0074

T900-0003

T 344-0063

T 344-0063




